
 

Review of Water Treatment Technologies for Selenium 
Removal Implemented at Power Plants 

 

1020813 

 

 

0



0



  

ELECTRIC POWER RESEARCH INSTITUTE 
3420 Hillview Avenue, Palo Alto, California 94304-1338 • PO Box 10412, Palo Alto, California 94303-0813 • USA 

800.313.3774 • 650.855.2121 • askepri@epri.com • www.epri.com 

Review of Water Treatment Technologies for Selenium 
Removal Implemented at Power Plants 

 

1020813 

Technical Update, March 2010 

 

 

 

EPRI Project Manager 

P. Chu 

 

 

0



 

 

DISCLAIMER OF WARRANTIES AND LIMITATION OF LIABILITIES 

THIS DOCUMENT WAS PREPARED BY THE ORGANIZATION(S) NAMED BELOW AS AN ACCOUNT OF 
WORK SPONSORED OR COSPONSORED BY THE ELECTRIC POWER RESEARCH INSTITUTE, INC. (EPRI). 
[...]
slightly more selenate than selenite in the dissolved fraction of the untreated FGD water. The 
selenate present in the FGD water was not removed by physical/chemical treatment.  

0



 

3-14 

0

2000

4000

6000

8000

10000

12000

12/2/2008 1/21/2009 3/12/2009 5/1/2009

Date

T
o

ta
l S

e 
(p

p
b

)

Untreated FGD Water

Physical/Chemical
Treatment Eff luent

 

Figure 3-11 
Site PG2 Total Selenium Removal by Physical/Chemical Treatment 

0

100

200

300

400

500

600

12/1/2008 12/31/2008 1/30/2009 3/1/2009 3/31/2009 4/30/2009

Date

D
is

so
lv

ed
 S

e 
(p

p
b

)

Untreated FGD Water

Physical/Chemical
Treatment Eff luent

 

Figure 3-12 
Site PG2 Dissolved Selenium Removal by Physical/Chemical Treatment 

0



 

3-15 

Case Study Site PG6 

Site PG6 burns eastern bituminous coal. Secondary hydrocyclone overflow discharges to the 
FGD water treatment plant continuously at a flow rate of approximately 200 to 225 gpm. The 
residence time of the treatment plant is 24 to 32 hours. The chlorides concentration of the FGD 
influent is approximately 15,000 to 30,000 mg/L and contains approximately 1 to 3% solids. 
Figure 3-13 presents a process flow diagram of the Site PG6 FGD water treatment system. The 
FGD water treatment system contains the following operations: 

• Equalization 

• Lime and ferric chloride addition 

• Polymer flocculation 

• Clarification 

• Final pH adjustment (hydrochloric acid addition) 

• Filtration 

• Solids handling 

FGD Secondary
Hydroclone

Overflow

Primary Clarifier

Equalization
Tank

Filter Press

Polymer Storage
Container Wash

Treated 
Water 

Transfer Tank

Treated 
Effluent to 
Discharge

Solids to 
Disposal

Sludge 
Storage Tank

Hydrochloric 
Acid

M

Equalization 
Tank

Reaction 
Tanks

Lime
Ferric 

Chloride
Filter

Filtrate 
Sump

Off-Spec 
Recirculation

Filter
Backwash

Polymer

M

 

Figure 3-13 
Site PG6 FGD Water Treatment Plant Process Flow Diagram 

The FGD water influent has a pH of approximately 6.0. At Reaction Tank 1, the pH is raised to 
9.0 using hydrated lime. From Reaction Tank 1, the FGD water flows to Reaction Tank 2, where 
ferric chloride (55 to 65 gallons per day) is added to co-precipitate metals. The overflow from 
Reaction Tank 2 is transferred to Reaction Tank 3, which provides an environment to build floc 
to enhance metals precipitation. From Reaction Tank 3, the wastewater is transferred to the 
clarifier. A flocculating polymer is added to the clarifier feed pump discharge.  

0



 

3-16 

The overflow from the clarifiers flows to sand gravity filters. As the wastewater is pumped to the 
gravity filters, the plant adds hydrochloric acid to the wastewater to ensure the pH is between 6.0 
and 9.0.  

From the gravity filters, the wastewater is transferred to the treated water transfer tank and 
discharged from the plant. The plant commingles the effluent from the FGD water treatment 
system with the plant’s once-through cooling water prior to discharge. 

The underflow from the clarifiers is transferred to the sludge storage tank and from there is 
pumped through one of two filter presses.  

Total selenium removal efficiency was characterized across the system based on a one-time 
sample event (Table 3-4). The data likely do not represent the average or the potential range of 
removal efficiency of selenium across the system. Of the 3,470 µg/L total selenium present 
within the influent sample, 3,280 µg/L was dissolved selenium. The total selenium concentration 
measured in the effluent of the treatment system was 2,500 µg/L, of which 2,460 µg/L was 
selenate.  

Table 3-4 
Site PG6 Selenium Removal 

Treatment 

Total 
Influent 

Selenium 
(µg/L) 

Total Mid-
point 

Selenium 
(µg/L) 

Total 
Effluent 

Selenium 
(µg/L) 

Removal 
Efficiency 

Lime addition/ferric chloride addition/ clarification/ 
filtration 

3,470 NA 2,500 28% 

Note: NA – not available 

Case Study Site PG8 

Site PG8 burns eastern bituminous coal. Secondary hydrocyclone overflow enters the FGD water 
treatment plant on an intermittent basis with a chlorides concentration of approximately 20,000 
mg/L. Site PG8 uses DBA at the scrubber for improved sulfur dioxide removal. Figure 3-14 
presents a process flow diagram of the FGD water treatment system. The FGD water treatment 
system contains the following operations: 

• Surge tank 

• pH adjustment (lime addition) 

• Ferric chloride/sodium sulfide addition 

• Clarification 

• Final pH adjustment (hydrochloric acid) 

• Aerobic sequential batch reactor for organics removal 

• Filtration 

• Solids handling 

0



 

3-17 

 

Figure 3-14 
Site PG8 FGD Water Treatment Plant Process Flow Diagram 

The flow rate from the surge tank is 150 to 175 gpm. From the surge tank the pH is raised to 8.6 
using hydrated lime addition. From the pH adjustment tank, the FGD water flows to both 
primary and secondary clarifiers, where ferric chloride, sodium sulfide and polymer are added at 
each clarifier. The secondary clarifier overflow is routed to a pH adjustment tank where the pH is 
adjusted from 8.6 to 7.8. From the pH adjustment sump, the FGD water flows to two sequencing 
batch reactors (SBRs) for aerobic biological treatment to remove organics present in the water 
from DBA addition. Dipotassium phosphate is added as a nutrient for bacteria that break down 
DBA. The treated FGD water flows from the SBRs to a clearwell and through pressure filters 
before being discharged. The total residence time of the system is approximately 2.5 days [1].  

The solids from the primary and secondary clarifiers are sent to a thickener followed by a filter 
press for dewatering of solids. Solids from the SBRs are dewatered using a thickener and sent to 
the ash disposal site.  

Personnel at Site PG8 noted that there has been an improvement in selenium removal 
performance in 2008/2009 which correlates in part with a switch in coal supply. The plant uses 
approximately 15 to 20 sources of coal and selenium levels within the coal may affect the levels 
seen at the influent of the FGD water treatment plant. The plant staff noted that they have an 
average of 50% selenium removal efficiency. Table 3-5 includes results from a one-time 
sampling event and shows efficiency of removal of total and dissolved selenium. More than half 

0



 

3-18 

the selenium was in the dissolved form and approximately 55% was removed by 
physical/chemical treatment. Selenium speciation data was not available for this sample event.  

Table 3-5 
Site PG8 Selenium Removal  

Form of Selenium 

Influent 
Selenium 

(µg/L) 

Selenium After 
Physical/Chemical 
Treatment (µg/L) 

Removal 
Efficiency 

Total Selenium 2,025 785 65% 

Dissolved Selenium 1,500 645 55% 

Case Study Site PG9 

Site PG9 burns eastern bituminous coal units and operates a limestone forced oxidation FGD 
system. The plant previously added DBA to enhance sulfur dioxide removal efficiency but 
switched to formic acid which resulted in improved selenium removal efficiency. The slurry is 
purged to maintain a chlorides concentration of approximately 15,000 to 20,000 mg/L. 

Addition of secondary hydrocyclones reduced the solids content of FGD purge water and 
improved selenium removal. The FGD water treatment plant is operated on a continual basis but 
receives secondary hydrocyclone overflow intermittently, typically 12 to 18 hours per day. The 
hydraulic retention time (HRT) of the FGD wastewater treatment system is approximately 3.5 
days. Figure 3-15 is a process flow diagram for the system. The processes employed in the FGD 
water treatment plant are as follows: 

• Equalization 

• Lime, ferric chloride, cationic polymer addition, and aeration  

• Anionic polymer addition  

• Clarification 

• Lime, ferric chloride and cationic polymer addition and aeration 

• Clarification 

• Nutrient/phosphoric acid/substrate addition 

• Cooling 

• Aerobic biological treatment 

• Sand filtration 

• Solids handling 
With the secondary hydrocyclones operating, the wastewater entering the FGD water treatment 
system contains less than one percent solids. After equalization, water enters the first stage 
chemical precipitation, where lime is added to adjust the pH to 8.1. Ferric chloride, air, and 
cationic polymer are added to enhance precipitation of metals. After first-stage clarification, the 
FGD water enters a second-stage chemical precipitation/clarification step, before nutrients and 
corn syrup are added in a pH adjustment tank. The pH of the FGD water entering the biological 
system is generally 7.5 to 8.0. The biological treatment system was designed to remove 
biochemical oxygen demand (BOD) from the FGD water by addition of formic acid at the 

0



 

3-19 

scrubber. Afterwards, the FGD water is transferred to sand filters. Solids from the biological 
reactor and the clarifiers are dewatered in a thickener and vacuum filter. The filtrate from the 
solids dewatering is sent through the start of the treatment process and solids are landfilled [1].  

Overflow 
from 

Hydro-
cyclones

1st Stage ClarifierM

WWT Feed 
Tank

Lime

Ferric 
Chloride

Polymer

AirPolymer M

Lime

Ferric 
Chloride

AirPolymer

1st Stage 
Neutralization 

Tank

2nd Stage 
Neutralization 

Tank

2nd Stage Clarifier

Polymer

M

pH 
Adjustment 

Tank

Nutrients, 
Phosphoric Acid, 

Corn Syrup

Heat 
Exchanger

Biological 
Reactor

Sand FiltersEffluent TankOutfall

Thickener

Vacuum
Filter

Sludge Recycle

Sludge to On-Site Landfill

Vacuum Filter Filtrate

Sump Filter
Backwash

 

Figure 3-15 
Site PG9 FGD Water Treatment Plant Process Flow Diagram 

Table 3-6 includes results from a one-time sampling event at Site PG9 and shows efficiency of 
removal of total and dissolved selenium. Most of the selenium is in the particulate form and 
effectively removed through treatment.   

Table 3-6 
Site PG9 Selenium Removal  

Form of Selenium 

Influent 
Selenium 

(µg/L) 

Selenium After 
Physical/Chemical 

Treatment  
(µg/L) 

Removal 
Efficiency 

Total Selenium 3,530 238 93% 

Dissolved Selenium 584 241 58% 

0



 

3-20 

Chemical Treatment: Lime Addition Followed by Clarification then Iron Co-
Precipitation 

Case Study Site PG7 

Site PG7 is a sub-bituminous coal-fired power plant with an SCR and a limestone forced 
oxidation FGD system. Figure 3-16 shows a process flow diagram of the FGD purge water 
treatment plant. The FGD water treatment plant consists of the following processes: 

• Equalization tank 

• Desaturation/pH adjustment (lime addition) 

• Polymer addition 

• Primary clarification 

• pH adjustment (hydrochloric acid) 

• Organosulfide addition 

• Ferric chloride addition 

• Polymer addition 

• Secondary clarification 

• Solids handling 

M

FGD Secondary
Hydroclone
Overflow

Primary ClarifierEqualization
Tank

M

Sludge 
Holding Tank

Filter Presses

Lime slurry

Secondary Clarifier

Secondary 
Clarifier Rapid 

Mix and 
Flocculation 

Tanks

Treated 
Wastewater

Discharge

M

Sludge

S

Polymer

Ferric
Chloride

Organo-
sulfide, 

hydrochloric acid 

M
M

Polymer

M M
M

 

Figure 3-16 
Site PG7 FGD Water Treatment Plant Process Flow Diagram  

0



 

3-21 

FGD blowdown is routed through primary hydrocyclones to separate gypsum solids from fines. 
Underflow is routed to a vacuum belt filter for gypsum dewatering. Overflow from the primary 
hydrocyclones passes to secondary hydrocyclones. Secondary hydrocyclone overflow is routed 
to the treatment plant equalization tank. 

The plant was designed to treat 70 gpm of wastewater with a TSS concentration of less than 
1.5%. It typically operates at about 35 gpm. After equalization, wastewater flows to Reaction 
Tank 1. Wastewater pH is adjusted from approximately 5.6 to 8.5 by adding hydrated lime to de-
saturate the wastewater. Effluent from Reaction Tank 1 flows by gravity to a primary clarifier. 
Polymer is added to aid solids removal and sludge is recycled back to Reaction Tank 1. 

The pH is lowered to approximately 7 and an organosulfide is added to Reaction Tank 2 to 
precipitate mercury. The effluent from Reaction Tank 2 flows by gravity to Reaction Tank 3, 
where ferric chloride is added for coagulation and for iron co-precipitation. Effluent from 
Reaction Tank 3 passes to a Flash Mix tank where polymer is added, and to a flocculation tank 
followed by a parallel plate clarifier. Sludge from this clarifier is recycled back to Reaction Tank 
3 to aid floc formation and settling. 

Solids from the primary and secondary clarifiers are sent to a sludge holding tank and dewatered 
using a filter press. The treatment system at Site PG7 is located in an approximately 80-foot by 
80-foot building. 

Results from a one-time sampling event at Site PG7 provide a limited characterization of 
efficiency of removal of total and dissolved selenium (Table 3-7).. Most of the selenium was in 
the particulate form and effectively removed through treatment. Some particulate selenium was 
solubilized, likely as selenite, during lime addition. This solubilized selenium along with a 
portion of the originally dissolved selenium was subsequently removed (after the pH was 
lowered) through iron co-precipitation and secondary clarification. The remaining selenium in 
the effluent was 100% dissolved. Selenium speciation data were not available for this sampling 
event, but is known to vary over time in the untreated FGD water at Site PG7 such that selenate 
is sometimes the predominant species, and selenite at other times. 

Table 3-7 
Site PG7 Selenium Removal  

Form of Selenium 

Influent 
Selenium 

(µg/L) 

Selenium After 
Primary 

Clarification 
(µg/L) 

Effluent 
Selenium 

(µg/L) 
Removal 
Efficiency 

Total Selenium 19,000 8,500 3,000 84% 

Dissolved Selenium 5,200 8,600 3,000 42% 

Case Study Site PG10 

Site PG10 burns eastern bituminous coal. Primary hydrocyclone overflow is discharged to the 
FGD purge water treatment plant continuously at a flow rate of approximately 500 gpm. The 
chlorides concentration of the FGD water treatment plant influent is approximately 5,500 to 
8,000 mg/L and contains 5.7% solids [1]. Figure 3-17 presents a process flow diagram of the 
FGD water treatment system. The FGD water treatment system contains the following 
operations: 

0



 

3-22 

• Lime desaturation 

• Primary clarification 

• Equalization 

• Ferric chloride addition 

• Polymer addition 

• Secondary clarification 

• Solids handling 

FGD Influent
Hydroclone
Overflow

Primary Clarifiers (2)

Filter Press 1

Effluent 
Storage Tank

Solids to 
Disposal

Sludge Feed 
Tank

M

Desaturation 
Tanks (2)

Equalization 
Tanks (2)

Lime

Ferric Chloride

Secondary Clarifiers (2)
M

Ferric 
Chloride 
Mix Tank

Bottom Ash Pond

Effluent Recycle to 
Equalization Tanks

Treated
Effluent

Polymer

 

Figure 3-17 
Site PG10 FGD Water Treatment Plant Process Flow Diagram 

The FGD water influent has a pH of approximately 6.5 to 7.0. At the desaturation tank, the pH is 
raised to a value between 8.2 and 8.7 using hydrated lime addition. From the desaturation tank, 
the FGD water flows to the primary clarifier. The overflow of the primary clarifier contains 
approximately 0.1% solids. The overflow from the primary clarifier flows to a ferric chloride 
mix tank where ferric chloride is added to enhance solids removal. The effluent from the ferric 
chloride mix tank flows to a secondary clarifier where polymer is added to promote floc 
formation and settling. The effluent of the secondary clarifier flows to an effluent tank prior to 
discharge to the bottom ash pond.  

Results from a one-time sampling event at Site PG10 provide a limited characterization of 
removal efficiency for total and dissolved selenium (Table 3-8). Most of the selenium is in the 
particulate form and is effectively removed through treatment. Dissolved selenium is not 
effectively removed through this facility’s physical/chemical treatment process. This is to be 
expected, as the iron addition is carried out at elevated pH, which is not likely to result in selenite 
removal by iron co-precipitation. The remaining selenium in the effluent was almost 100% 
dissolved. Selenium speciation data were not available for this sampling event.  

0



 

3-23 

Table 3-8 
Site PG10 Selenium Removal  

Form of Selenium 

Influent 
Selenium 

(µg/L) 

Selenium After 
Primary 

Clarification  
(µg/L) 

Effluent 
Selenium 

(µg/L) 
Removal 
Efficiency 

Total Selenium 1,990 234 431 78% 

Dissolved Selenium 443 472 407 8% 

Effect of pH on Physical/Chemical Treatment 

Each of the case study sites operates at a pH above the optimal pH range of 4 to 6 for selenium 
removal with iron co-precipitation. Among these, site PG7 has been optimized for mercury 
removal and operates at a pH below 7 which is better for selenite removal than the higher pH 
maintained at other sites. However, Site PG7 wastewater also has a large selenate fraction, and 
total selenium removal through iron co-precipitation is therefore reduced.  

Site PG8 performed a study using their FGD water to determine the optimal pH for selenium 
removal and found that selenium removal was most effective at pH 5 to 5.5. Another lesson 
learned from the pilot study conducted at Site PG8 was that optimization of selenium removal 
occurred when solids were removed prior to final pH adjustment. Selenium was approximately 
250 µg/L in the effluent during this study. It has been observed at Site PG1’s FGD water 
treatment plant that target pH may vary over the year, which is likely to affect selenium removal 
efficiency. 

Operations and Safety Issues for Physical/Chemical Treatment 

Operational issues that are typically observed within a physical/chemical treatment plant include 
issues with plugging of media used in filtration and scaling of equipment and piping. FGD water 
tends to be supersaturated with calcium sulfate which can cause scaling. Even after desaturation, 
FGD water has a tendency to scale and cause plugging of lines or scale formation on equipment, 
and plugging of media used for filtration. The sand filter at Site PG7 scaled up during its first 
year of operation and was removed from service. Scale buildup in the underground discharge 
piping has restricted flow and requires periodic mechanical cleanout. Site PG7 burns sub-
bituminous coal and utilizes a relatively high magnesium (~2%) limestone, which results in a 
much higher sulfate concentration in the purge water and exacerbates their scaling problems.  

Solids dewatering can be an issue for Site PG1 at times and the sludge from the ferrous chloride 
precipitation process is sometimes mixed with fly ash to stabilize the sludge prior to disposal in a 
landfill.  

Safety issues at physical/chemical treatment plants arise from the operations of mechanical 
equipment and handling of corrosive chemicals such as hydrochloric acid and ferric chloride.  

Capital and Operations and Maintenance Costs for Physical/Chemical Treatment  

The capital costs of the treatment systems presented in the case studies above ranged from $15-
$30 million dollars, with operations and maintenance costs of approximately $450,000 to $2 
million per year. The greatest portion of the operations costs are attributed to chemical usage and 

0



 

3-24 

disposal of dewatered solids. For example, one facility reported chemical usage costs of 
$140,000 per year and sludge (non-hazardous) disposal of $100,000 per year out of their 
$450,000 total annual costs. Additional operations costs include labor for operations of the FGD 
water treatment system, utilities, and maintenance labor and materials. Labor needed to run the 
FGD water treatment systems are typically 1 to 2 full-time equivalents.  

Biological Treatment Technologies for Selenium Removal 

Treatment Description 

Anaerobic/anoxic biological treatment processes have been developed for targeted removal of 
selenium. The fixed-film GE ABMet® system is the only tank-based biological system currently 